Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 65.61 1.83 4.03
NVNT a 5200 Antl 65.87 1.81 4.02
NVNT a 5240 Antl 65.87 1.81 4.02
NVNT n20 5180 Antl 63.69 1.96 4.39
NVNT n20 5200 Antl 63.69 1.96 4.39
NVNT n20 5240 Antl 63.69 1.96 4.39
NVNT n40 5190 Antl 50 3.01 7.75
NVNT n40 5230 Antl 50 3.01 7.75
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 6.84 1.83 8.67 24 Pass
NVNT a 5200 Antl 6.21 1.81 8.02 24 Pass
NVNT a 5240 Antl 6.47 1.81 8.28 24 Pass
NVNT n20 5180 Antl 4.32 1.96 6.28 24 Pass
NVNT n20 5200 Antl 3.97 1.96 5.93 24 Pass
NVNT n20 5240 Antl 4.28 1.96 6.24 24 Pass
NVNT n40 5190 Antl 3.44 3.01 6.45 24 Pass
NVNT n40 5230 Antl 3.88 3.01 6.89 24 Pass
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [01:33:45 PM Oct 10, 2024
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. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm
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6.84 dBm /20 MHz -66.17 dBm /Hz

MSG STATUS.
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| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE] [ [01:44:16 PMOct 10, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None LESEErCY
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#FGain:Low #Atten: 30 dB Radio Device: BTS
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Auto Man

Channel Power Power Spectral Density

6.47 dBm /20 MHz -66.54 dBm /Hz

MSG STATUS.
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| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [01:46:09 PM Oct 10,2024
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Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
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Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
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4.32 dBm /20 MHz -68.69 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5180MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [01:47:55 PM Oct 10, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz
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CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

3.97 dBm /20 MHz -69.04 dBm /Hz
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Power NVNT n20 5200MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [01:49:30 PM Oct 10, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
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4.28 dBm /20 MHz -68.73 dBm /Hz 0 Hz
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [01:54:25 PM Oct 10, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
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Center 5.19 GHz
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#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

3.44 dBm /40 MHz -72.58 dBm /Hz

MSG STATUS.

Power NVNT n40 5190MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [01:57:15 PM Oct 10, 2024
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Ref 22.68 dBm
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 21.076 Pass
NVNT a 5200 Antl 21.266 Pass
NVNT a 5240 Antl 20.815 Pass
NVNT n20 5180 Antl 22.175 Pass
NVNT n20 5200 Antl 21.541 Pass
NVNT n20 5240 Antl 21.649 Pass
NVNT n40 5190 Antl 38.095 Pass
NVNT n40 5230 Antl 38.521 Pass




Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [01:40:05 PM Oct 10, 2024

Frequency

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.19058 GHz

Ref Offset 2,69 dB
Ref 22698 -26.350dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.2 dBm
16.611 MHz

Transmit Freq Error 42.115 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.08 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:43:02 PMOct 10, 2024

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.210672 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 13.7 dBm
16.605 MHz

Transmit Freq Error 39.430 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.27 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [01:44:35 PM Oct 10, 2024

Frequency

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.250447 GHZ

Ref Offset 2.68 dB
Ref 2268dBMM  -28.339dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.0 dBm
16.551 MHz

Transmit Freq Error 38.962 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.82 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:46:30 PM Oct 10, 2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.19109 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 11.9 dBm
17.787 MHz

Transmit Freq Error 2.633 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.18 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [01:48:15 PMOct 10, 2024

Frequency

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.210806 GHz

Ref Offset 2.68 dB
Ref 2268d8BM  -28.886 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 11.6 dBm
17.819 MHz

Transmit Freq Error 35.405 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.54 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:49:49 PM Oct 10, 2024

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.2560871 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 11.9 dBm
17.734 MHz

Transmit Freq Error 46.277 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.65 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [01:54:44 PMOct 10, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.209067 GHZ

Ref Offset 2.68 dB
Ref 22688  -30.138dBm

Frequency

Center Freq
5.190000000 GHz

A

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 12.0 dBm
35.964 MHz

Transmit Freq Error 19.645 kHz % of OBW Power 99.00 %

x dB Bandwidth 38.10 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:57:33 PMOct 10, 2024

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.249275 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 12.4 dBm
35.939 MHz

Transmit Freq Error 14.676 kHz % of OBW Power 99.00 %

x dB Bandwidth 38.52 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl
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4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.481
NVNT a 5200 Antl 16.47
NVNT a 5240 Antl 16.468
NVNT n20 5180 Antl 17.672
NVNT n20 5200 Antl 17.677
NVNT n20 5240 Antl 17.649
NVNT n40 5190 Antl 35.999
NVNT n40 5230 Antl 35.996




Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[01:39:56 PM Oct 10, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 65.176697 GHz

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 14.5 dBm

16.481 MHz

Transmit Freq Error
x dB Bandwidth

45.645 kHz
20.18 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[01:42:52 PMOct 10, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.470 MHz
54.774 kHz
20.48 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.20129 GHz

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 13.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5200MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[01:44:25 PMOct 10, 2024
Radio Std: Nene

SENSE:PULSE

Frequency

Center Freq: §.240000000 GHz
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 14.1 dBm

16.468 MHz

Transmit Freq Error
x dB Bandwidth

66.266 kHz
19.95 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[01:46:18 PMOct 10, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.672 MHz
32.894 kHz
21.09 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.177543 GHZ

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 12.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5180MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.200000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.200000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[01:48:04 PMOct 10, 2024
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. Keysight Spectrum Analyzer - Occupied BW
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5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -2.8 1.83 -0.97 11 Pass
NVNT a 5200 Antl -3.89 1.81 -2.08 11 Pass
NVNT a 5240 Antl -3.16 1.81 -1.35 11 Pass
NVNT n20 5180 Antl -5.76 1.96 -3.8 11 Pass
NVNT n20 5200 Antl -6.09 1.96 -4.13 11 Pass
NVNT n20 5240 Antl -5.96 1.96 -4 11 Pass
NVNT n40 5190 Antl -8.59 3.01 -5.58 11 Pass
NVNT n40 5230 Antl -8.47 3.01 -5.46 11 Pass
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. Keysight Spectrum Analyzer - Swept SA
500 AC
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. Keysight Spectrum Analyzer - Swept SA
500 AC
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. Keysight Spa:trum Ana\yzer EiweptSA
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. Keysight Spectrum Analyzer - Swept SA
500 AC
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. Keysight Spectrum Analyzer - Swept SA
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -31.36 -27 Pass
NVNT a 5240 Antl -41.1 -27 Pass
NVNT n20 5180 Antl -37.29 -27 Pass
NVNT n20 5240 Antl -41.46 -27 Pass
NVNT n40 5190 Antl -28.42 -27 Pass
NVNT n40 5230 Antl -40.33 -27 Pass
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. Keysight Spectrum Analyzer - Swept SA
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s Keysight Spectrum Analyzer - Swept SA
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s Keysight Spectrum Analyzer - Swept SA
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -29.52 -27 Pass
NVNT a 5200 Antl -29.76 -27 Pass
NVNT a 5240 Antl -29.6 -27 Pass
NVNT n20 5180 Antl -29.3 -27 Pass
NVNT n20 5200 Antl -29.31 -27 Pass
NVNT n20 5240 Antl -29.8 -27 Pass
NVNT n40 5190 Antl -29.36 -27 Pass
NVNT n40 5230 Antl -29.63 -27 Pass
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. Keysight Spectrum Analyzer - Swept SA
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Tx. Spurious NVNT n20 5180MHz Antl Emission
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset8.17 dB
Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man

=

Freq Offset
0 Hz

Scale Type

=]

SowWo~Nd O AWK

A

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset8.17 dB
Ref 20.00 dBm

SowWo~Nd O AWK

A

=
@
o
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